


POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

2 1 406345 KLIPPESKJOLD MOWER DECK

3 1 406346 HOLDER SKIVE

4 3 90100090 BR/ZAEDDEBOLT M8X45 BOLT M8X45

5 1 406347 BESLAG FOR BRACKET FRONT
H@JIDEJUSTERING FOR

6 1 406348 BESLAG BRACKET

7 2 90122129 FLANGEBOLT M6X10 FLANGEBOLT M6X10

8 1 406349 STYRHOLDER VENSTRE BRACKET LEFT

9 1 406350 STYRHOLDER H@JRE BRACKET RIGHT

10 1 406351 SKZARM REAR GUARD

11 1 406352 AKSEL FOR SKARM SHAFT FOR GUARD

12 20 90100691 LASEM@TRIK M6 LOCK NUT M6

13 1 406353 BESLAG FOR UDKASTER BRACKET FOR DEFLECTOR

14 1 406354 FJEDER SPRING

15 1 406355 AKSEL SHAFT

16 1 406356 UDKASTER SIDE DISCHARGER

17 1 406357 UDKASTERSKARM DEFLECTOR CHUTE

18 2 90100063 BRADDEBOLT M6X16 BOLT 6X16

19 2 90180951 FLANGEM@TRIK M6 FLANGED NUT M6

20 1 406358 FORAKSEL FRONT AXLE

21 12 290464 FLANGEBOLT M6X14 FLANGEBOLT M6X14

22 8 406359 B@S BUSH

23 4 90102312 PLANSKIVE M12 WASHER M12

24 4 90102200 LASESKIVE A12 LOCKWASHER A12

25 4 406360 HJUL WHEEL

26 8 406361 KUGLELEJE BALL BEARING

27 4 90122148 FLANGEBOLT 8X16 MM FLANGEBOLT 8X16 MM

28 4 90102198 LASESKIVE A8 LOCK WASHER A8

29 6 90102310 PLANSKIVE M8 WASHER M8

30 4 406362 NAVKAPSEL SORT HUB CAP BLACK

31 1 406363 BAGAKSEL REAR AXLE

32 2 90122148 FLANGEBOLT 8X16 MM FLANGEBOLT 8X16 MM

33 2 90100692 LASEM@TRIK M8 LOCK NUT M8

34 2 406364 HPIDEJUSTERING LEVER

35 2 90100063 BR/ZAEDDEBOLT M6X16 BOLT 6X16

36 1 406365 NOT 4,8 X 4,8 KEY 4,8 X 4,8

37 1 406366 KNIVHOLDER KNIFE HUB

38 1 406367 BIOKNIV MULCHING BLADE

39 1 406368 SKIVE FOR KNIV WASHER FOR KNIFE

40 1 406369 KNIVBOLT 3/8-24X40 KNIFEBOLT 3/8-24X40

46 1 406370 @OVRE STYRR@R HANDLE UPPER

47 1 406371 NEDRE STYRR@R HANDLE LOWER

48 1 406372 B@JLE STOP STOP LEVER

49 1 406373 KONBLINGSKABEL 119 MM CLUTCH CABLE 119MM

50 1 406374 GASKABEL THROTTLE CABLE

51 1 90100074 BRADDEBOLT M6X50 SCHREW

52 1 90102309 PLANSKIVE M6 WASHER M6

53 2 90102309 PLANSKIVE M6 WASHER M6

54 1 406375 HOLDER FOR STARTSNOR BRACKET STARTERROPE

55 2 406376 STALBOLT M8X45 M/ BUET BOLT M8X45 ARC HEAD
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56 2 406377 PLANSKIVE M8 BUET WASHER M8 ARC

57 4 406378 FINGERSKRUE M8 M@TRIK KNOB M8 NUT

58 2 406379 KABELHOLDER CABLE HOOK

59 2 90122151 FLANGEBOLT M8X25 FLANGEBOLT M8X25
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